Care Step Pathway - Pyrexia
(elevated body temperature in the absence of clinical or microbiological evidence of infection)

-

Grade 1 (Mild)

Asymptomatic; mild, low-grade
fevers (99.0°F-101.2°F [37.2°C—
38.4°C])

\
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Grade 1 (Mild)
- Acetaminophen or ibuprofen q4-6 hrs until fever
resolves (<99°F [37.2°C]) for at least 24 hours
o Monitor renal and hepatic function during
antipyretic treatment
o Do not exceed 3000 mg/d acetaminophen or
2400 mg/d ibuprofen
Increase oral hydration to minimize insensible
losses. Suggested fluids: water, juice, sports drinks
(e.g., Gatorade®, Powerade®, Pedialyte®)
Review medication profile with patient and family,
including prescriptions, OTCs, herbals,
supplements, or other complementary therapies
o Determine if concomitant medications contain
antipyretics
o Assess for potential drug-drug interactions
Assess patient & family understanding of
recommendations and rationale
Identify barriers to adherence

Grade 2 (Moderate)
- For temperatures >101.3°F (38.5°C), dabrafenib to be

Management

held/trametinib to be continued
Acetaminophen or ibuprofen gq4-6 hrs until fever resolve
(<99°F [37.2°C]) for at least 24 hours
o Monitor renal and hepatic function during antipyreti
treatment
o Do not exceed 3000 mg/d acetaminophen or 2400
mg/d ibuprofen
Institute re-hydration strategies, particularly if patient is
hypotensive or there is other clinical concern. Set hydrati
goals
o Oral, advise fluids: water, rehydration drinks (Pedial
juice, sports drinks (Gatorade, Powerade), popsicles
o Intravenous, as needed
For pyrexia refractory to antipyretics, CS with prednison
or equivalent will be used (25 mg/d, with downward
titration); consider change in targeted therapy, if clinicall
appropriate (eg, switch from dabrafenib to vemurafenib i
fever persists and refractory to antipyretics or prednison
treatment, causing moderate changes in the patient's
ADLs)
Assess patient & family understanding of recommendati
and rationale
Identify barriers to adherence
Upon symptom and fever resolution (<99°F [37.2°C]) for
hours, possible treatment restart with appropriate dose
reduction
For recurrent pyrexia, CS with prednisone or equivalent
be used (10 mg/day for at least 5 days); In the
unresectable/metastatic setting, consider change in
targeted therapy, if clinically appropriate (e.g., switch fro
dabrafenib to vemurafenib if fever persists)

ADL = activities of daily living; CS = corticosteroid; Gl = gastrointestinal; OTC = over the counter; QOL = quality of life
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